@ SILCOTUB SA

MILL TEST CERTIFICATE
ACCORDENG TOEN 102044149
Ta. FAGE
_ ORBER NO. PO 157008 * 1 _ 10F 1
SPECHICATION SATEREAL WO =
SWAP BOOX NO.
ASTM A 1009990 ABTM A FIT088; GRADE B TRUCK NO.
HEA MURMBER OF NUMBER OF LENGTH WEIGNT 18 BT NUMBER OF TEM Lot
NUWRER PRECE] PIECES B METERS BUNDLESS
4 17 X 0,133 {33.40 x 3.38 mm ) 33354 458 1312 TI97 952 19.998 15 1
99951 857
TESCHFTISH |
199 .14 MT OF SEAMLESS STEEL TUBING ORDER CONFIRMATION 187030
[DUFERCO REF NO. 187030)
PRODUCT ANALYSES
CHENTCAL CONPORITION % T ORERTESYS
No. HEAT Sampis na, P on ™ » s or N Ns cu v Flstiening BRanding Faring Hardnesw xﬁﬂ“.n ﬁﬂuﬂm T mﬂ...< TVE
1] 33354 37089 0.186 538 0249 0.010 0.010 0.138 118 0.008 9.220 0.063 - GOQOD - - 2500 -
3954 378890 0.188 .53% 0.249 0.010 0.010 0.140 0.114 8,008 0.219 0,003
2| 98831 Jrees 0151 D.584 0.294 0.012 0.020 0197 ).154 8.024 0.248 0.003 - GOOD - - 2500
85031 areod 2.153 0.583 9.298 0.012 D020 0.197 0.158 0.024 247 0.003
3| 98859 TNes 0.149 0.583 0.288 0.014 0.020 0.197 0.154 1.024 247 0.003 - GOOD - . 2500 -
95851 J7898 0.143 0.592 0.288 0014 0.020 0.197 0.154 0.024 0.247 0.003
MECHANICAL PROPERTIES
TEST SPECIMEN TENNON TRACTION CHARPY Y- HOTCH TEMP. SHEAR
Tenslie Buenght Wield Strenght Etongation
No,| WEAT Samphe no. Dimensions Saction Length Reguirad Renult Aequired Result Rouired | Resol F %
Moch x bnch nch® inch Min. Nax. Ps! Min. Max rsi Min. % 1 2 hd Avernge
4 33354 37888 1.32 x 0.14 0.81 2.00 60000 £6936 33000 49911 30.00 3820
2 99951 37883 1,32 x 0.14 0.62 2.00 §0000 89683 35000 48473 30.00 33.50
3 99951 37893 132 x 0.14 0.51 2900 60000 69922 35000 43192 30.00 3340
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